CHICAGO 250cc ZNEN TNG CN250 CLONE ENGINE

(Click line item in left column for more information) (Prices and specifications subject to change)
Iltem P/N Description MSRP
1 CH25-B01. Throttle Grip A: 10.29
2 CH25-B01. Right Switch A 53.30
3 CH25-B01. Throttle Cable 8.82
4 CH25-B01. Throttle Cable 5.24
6 CH25-B01. Left Switch Ass 53.30
7 CH25-B01. Left Grip Assy 18.03
8 CH25-B01. Clutch Cable A 10.25
9 CH25-B01. Gear Shift Lev 28.96
10 CH25-B01. Brake Pedal A 19.65

11 CH25-B01. Choke Cable A 5.24



12 CH25-B01. Right Mirror 23.88

13 CH25-B01. Left Mirror 23.88
14 CH25-B01. Handlebar 69.84
29 CH25-B01. Balancer 11.86
30 CH25-B01. Rubber Plug 2.38
33 CH25-B01. Brake Light Sp 373
34 CH25-B01. Brake Return < 3.30
39 CH25-B01. Lever Cover Bi 3.99
40 CH25-B01. Lever Cover Bi 3.99
43 CH25-B01. Left Lever - Clt 8.12

Item P/N Description MSRP
1 CH25-B02. Lower Bracket 31.38 -->



2 CH25-B02. Upper Bracket 10.11 -->

3 CH25-B02. Front Right Ab 60.04 -->
4 CH25-B02. Front Left Absc 60.04 -->
8 CH25-B02. Upper Bracket 29.35 -->
9 CH25-B02. Stem Fixing Bc 3.25 -->
11 CH25-B02. Upper Bracket 7.37 -->
12 CH25-B02. Dust Cover 0.50 -->
13 CH25-B02. Lower Bracket 7.12 -->
14 CH25-B02. Upper Bracket 7.12 -->
15 CH25-B02. Lower Bracket 7.37 >
17 CH25-B02. Nut Cap 113 -->
18 CH25-B02. Upper Handlet 771 >
19 CH25-B02. Lower Handlek 15.35 -->
27 CH25-B02. Steel Ball 3.99 -->
28 CH25-B02. M8 x 30 Screw 2.74 >
38 CH25-B02. Steering Stem 15.49 -->

subject to change)




Iltem P/N Description

0 CH25-B03 Front Wheel Ri
2 CH25-B03. Front Wheel Ni
3 CH25-B03. Inner Spoke - F
4 CH25-B03, Outer Spoke -
5 CH25-B03. Tube Protector
6 CH25-B03. Valve Cap

7 CH25-B03. Front Wheel A;
8 CH25-B03. Spacer

9 CH25-B03. Front Wheel Hi
10 CH25-B03. Dust Seal

11 CH25-B03. Dust Cover

12 CH25-B03. Spacer

13 CH25-B03. Speedometer [
22 CH25-B03.3.0x 18 Tire
23 CH25-B03. 3.0 x 18 Tube

24 CH25-B03, Bearing

MSRP
199.53 --

6.39 --

7.63 --

7.63 --

2.74 --

0.13 --

15.72 --

2.87 --

74.83 --

3.50 --

0.50 --

3.12 --

20.89 --

47.40 --

14.22 --

11.75 --



Iltem P/N Description MSRP

1 CH25-B04. Disc Brake Ass 155.93 -->
5 CH25-B04. Brake Disc 56.22 -->
6 CH25-B04. M8 x 16 Screw 1.50 >
7 CH25-B04. Bolt M10x1.25; 2.87 >
8 CH25-B04. Master Cylinde 52.80 -->
9 CH25-B04. Caliper Assy 57.67 -->
10 CH25-B04. Front Brake Hc 44.00 -->
11 CH25-B04. Disc Brake Lev 14.97 >
12 CH25-B04. Union Bolt 1.24 >
13 CH25-B04. Washer 0.13 >
14 CH25-B04, Brake Pads (D 10.86 -->

’ 80 -
f’@é@ Ly .



(Click line item in left column for more information) (Prices and specifications subject to change)

Item PIN Description MSRP

1 CH25-B05. Master Muffler 85.80 -->
2 CH25-B05. Nut Cap 3.50 -->
3 CH25-B05. Exhaust Pipe 4.75 >
6 CH25-B05. Exhaust Heade 33.28 -->
7 CH25-B05. Pipe 31.21 -->
11 CH25-B05. Bushing 249 -->

(cl




Iltem P/N Description MSRP

1 CH25-B08, Driver's Seat 40.22 -->
2 CH25-B08. M6 x 20 Bolt 1.38 -->
3 CH25-B08. Passenger's St 22.90 -->
4 CH25-B08. Cap Assembly 0.88 -->
5 CH25-B08. M10 x 65 Scre: 5.62 -->
6 CH25-B08, Bracket 3.25 -->
7 CH25-B08. Bracket Bushir 2.74 >
8 CH25-B08, Left Bracket 33.18 -->
10 CH25-B08. Right Bracket 33.18 -->
14 CH25-B08. Backrest 12.50 -->
17 CH25-B08. Rear Seat Brac 25.10 -->
20 CH25-B08, Bracket 3.62 -->




Description

1 CH25-B09. Rear Swing An
2 CH25-B09. Dust Seal

3 CH25-B09. Bushing

4 CH25-B09. Bushing

5 CH25-B09, Nut

9 CH25-B09. Pivot Shatt

10 CH25-B09, Torque Link
19 CH25-B09. Cushion

104.39 --

212 --

3.50 --

3.12 --

1.75 --

12.05 --

10.41 --

1.00 --

ions subject to change)



Item

10

11

12

14

15

16

17

P/N Description
CH25-B10 Rear Wheel Ri

CH25-B10. Tube Protector
CH25-B10. Rear Wheel Ni
CH25-B10. Outer Spoke -
CH25-B10. Inner Spoke - F
CH25-B10. Inner Bushing
CH25-B10. Rear Wheel Ax
CH25-B10. Bushing
CH25-B10. Rear Wheel Ht
CH25-B10. Brake Lever
CH25-B10. Brake Spring
CH25-B10. Camshaft Rea
CH25-B10. Rear Brake Le
CH25-B10. Rear Brake Sh

CH25-B10. 130/90-15 Tire

MSRP
267.19 --

2.74 --

16.47 --

7.63 --

7.63 --

3.25 --

10.70 --

5.12 --

86.06 --

24.93 --

5.49 --

7.48 --

7.37 --

7.63 --

65.79 --



18 CH25-B10. 130/90-15 Tub 17.81 >

19 CH25-B10. Bearing 6.99 -->
21 CH25-B10.M16 x 1.5 Nut 1.38 >
26 CH25-B10. O-Ring 0.13 >
27 CH25-B10. Chain Adjuster 11.53 -->
28 CH25-B10. Adjuster Fixing 6.62 -->

Item P/N Description MSRP

2 CH25-B11. Front Left Foot 10.19 -->
3 CH25-B11. Front Right For 10.19 -->
4 CH25-B11. Rear Left Footi 6.37 -->
5 CH25-B11. Rear Right Foc 6.37 -->

6 CH25-B11. Side Stand As: 11.30 -->



28 CH25-B11. Rubber Sleeve 0.50 -->

29 CH25-B11. Spring, Footres 2.49 -->

33 CH25-B11. Foot Peg 413 >

change)

Item PIN Description MSRP

1 CH25-B12. Chain Guard 4953 -->

3 CH25-B12. Rear Wheel Dz 10.78 -->

4 CH25-B12. Sprocket 32.34 >

11 CH25-B12. Drive Chain 33.77 >
p—

/

1 ions subject to change)



Item P/N Description
1 CH25-B13. Rear Shock At

Item PIN Description

1 CH25-B14. Front Fender
2 CH25-B14. Fender Bracke
3 CH25-B14. M8 x 16 Bolt
5 CH25-B14.Rivet

6 CH25-B14. M6 x 12 Screw
7 CH25-B14. Front Fender F
8 CH25-B14. Front Left Refle
9 CH25-B14. Front Right Re
10 CH25-B14. License Plate t

11 CH25-B14. Flapper Plate

MSRP

69.80 -

MSRP
48.30 --

10.73 --

3.87 --

0.50 --

0.50 --

5.37 --

6.99 --

6.99 --

4.87 --

2.74 --

->

\%

\%

\%

\%

\%

\%

\%

\%

\%

\%

:ations subject to change)



subject to change)

Item PIN Description MSRP

1 CH25-B15. Frame Cover L 24.89 -->

2 CH25-B15. Frame Cover F 24.89 -->

3 CH25-B15. Cushion 0.50 -->

4 CH25-B15. Cushion 1.00 -->
18

-G

ct to change)




Item P/N Description MSRP

1 CH25-B16. Rear Fender 67.71 —>
2 CH25-B16. Inner Fender 24.95 >
3 CH25-B16. Bracket - Left 3.50 -->
3 CH25-B16. Bolt 3.87 -->
4 CH25-B16. Bracket - Right 3.50 -->
5 CH25-B16. Rear Reflector 6.49 -->
6 CH25-B16. License Plate t 11.39 -->
7 CH25-B16. Seat Bracket 3.62 >

Item P/N Description MSRP

1 CH25-B17. Headlight Assy 34.88 -->
2 CH25-B17. Right Front Tui 13.70 -->
3 CH25-B17. Left Front Turn 13.70 -->

4 CH25-B17. Right Rear Tur 15.72 -->



5 CH25-B17. Left Rear Turn 15.72 -->

6 CH25-B17. Tail Light Assy 23.95 >
7 CH25-B17. Speedometer / 48.55 -->
8 CH25-B17. Speedometer ( 11.11 >
9 CH25-B17. Front Left Refle 224 >
10 CH25-B17. Front Right Re 224 >
1 CH25-B17. Headlight Refle 16.62 -->
14 LS49-B22.: Headlight Bulb 7.48 >
More info
14 LS49-B22.:Headlight Bulb 16.61 -->

Descrip
ltem P/N tion MSRP
2 CH25-B18. Regulator/Rect 52.34 -->
3 CH25-B18. Turn Signal Fle 11.35 -->
4 CH25-B18. Kick Stand Rel 21.55 -->

5 CH25-B18.Horn 11.68 -->



10

11

13

14

23

24

25

26

27

CH25-B18. lgnition Lock A
CH25-B18. lgnition Coil As
CH25-B18. CD! Unit
CH25-B18. Rear Brake Sw
CH25-B18. Fuse Comp.
CH25-B18. Steering Colun
CH25-B18. Helmet Lock A
CH25-B18. Wiring Hamess
CH25-B18. Battery Case
CH25-B18. Battery Case B
CH25-B18. Battery Case B

CH25-B18. Ground Wire

CH25-B18. Ignition Wire

Descrip
P/N tion

CH25-B19 Tool Kit

44.86 -->
43.11 >
93.12 -->
8.23 -->
3.50 -->
12.35 -->
8.23 -->
53.33 -->
8.98 -->
1.13 ->
1.75 ->
7.73 -->

8.23 -->

MSRP

26.94 -->



Descrip

Item P/N tion MSRP

1 CH25-E01. Spring 0.63 >
2 CH25-E0Q1. Stopper Assen 19.10 -->
8 CH25-E0Q1. Shaft 9.36 -->
9 CH25-E01.Fork il 10.33 -->
10 CH25-E0Q1.Fork 10.33 -->
11 CH25-EQ1. Shifting Fork S 113 -->
12 CH25-E01. Claw Assembly 8.23 -->
13 CH25-EQ1.Gear I 11.23 -->
14 CH25-E01. Spring 0.75 >
15 CH25-E01. Circlip 0.25 -->
16 CH25-EQ1.Claw 1.50 -->
17 CH25-E01.Cam Assembly 46.50 -->
29 CH25-E01. Circlip 0.39 >
31 CH25-E01.Gear 4.87 -->

32 CH25-E01. Fork 1033 >



33 CH25-EQ1. Shifting Fork S 3.74 -->

Descrip

ltem P/N tion MSRP

0 CH25-E02 Countershaft A 45.58 -->
15 CH25-E02. Sprocket 19.46 -->
16 CH25-EQ2. Lock Washer 0.88 -->




Descrip

Item P/N tion MSRP
0 CH25-EQ3 Clutch Assemt 99.26 -->



